File No: APP001  REV.:1.0

),

APPROVAL SHEET

CUSTOMER

PART NAME : PLASTIC STRAIN RELIEF

PART NO. : B908E303-1

CUSTOMER PIN :

MANUFACTURER SIGNATURE CUSTOMER
SIGNATURE
SALES REP. R & D DEPT. QA DEPT.
Susan Peterhu Handy

DATE : 10/11/07 |DATE : 10/11/07 |DATE : 10/11/07 |DATE : [

FREEPORT

Wusha the 6" Industrial Zone, Wu Sha Village, Chang-An Town,
Dongguan City, Guangdong Province, China 523806
Tel: 86-769-85428686  Fax: 86-769-85428700

Document No. : B908E303-1 Revision No. : 1




/ 3 4
REV.|ZONE| LTR DESCRIPTION DATE |REVISER | APPD
1 IR /497 AR
2 A REHEIE 4/20'98 | BEM
3 D\ &8 760197 — 770131 lonzes| pEm
4 [ |BEHEE L 005 502,90 [11/2999| BHF
5 /A B LOGO 05,/09/2K HRET
6 | D4 | A |REYELEIR 4/29,/05| X YH
: 0.90t8,, ¥ o
¥51.80%" ol o | 210
©| 0D 0.70%5,,V
36.00 Sle
A 7
O g \ \ / \,\
/A EDANC. g i
A3, *
53.30 f9%° VIEW A
4815 . 3lA
So| O
44.20 7 1
R0.30 o| 8|2 10.75
IR
|| > > |
ol T AT T - 8
oS 5 Nz - | N
N = o 1 L
o A So - —
o / A 2.60
’\ % —— g ——————————
)
>
2.2
/A\RO.30
T la A
= @)
oo N
‘ < A 32
X RO.30 . 0.30 A
N N —] i -
i ‘
. M
57.1 A\RQ.30x4
A=A 2:1
B "
BOOBE*0S PART NO.
1.9% PBT+30% GLASS—FIBER foimme ereorm] = o R FREEPORT
2.%%:0.10mm(Max) 98" g —i=_4f%
3BV BRI AEREERT . : & = | SCALE | [UNIT ]
ANGLE ~ + 1.2 : 1 Mmm
DRAWN NAME SHEET
WAE 1 /3106 ]
PESIGNER S 68PIN S/R /El
CHECKEDI Peferhy
556 | DRAWING NO. REV.
APPROVED] JOHN . R—B908E—1 g
2 | [24] REgeeEn

§




PLASTIC PBT

@4 LI AR R R A R,
for further details a

t any time

Please contact KINGFA

Continue
frl -i']‘l:_" .L!Il j_ I_| 4 I_L"] 'j_ Jf": H I.l o
Properties Sl Test " PBT-RG151|PBT-RG201PBT-RG301
Test Method Condiion Unit
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QMFZ2 Component - Plastics Friday, October 24, 2003 E171666

GUANGZHOU KINGFA SCIENCE &
TECHNOLOGY CO LTD GAO TANG INDUSTRY ZONE KEMULANG TIANHE
GUANGZHOU GUANGDONG CHINA

Material Designation: PBT-RG301

Product Description: Polybutylene Terephthalate (PBT), modified, furnished as pellets.

Color  Min. Thick. (mm) Flame HWI HAI RTI RTI  RTI IEC IEC
Class Elec Imp Str GWIT GWEFI
ALL 0.3 V-0 4 3 75 75 75 - -
0.75 V-0 2 3 130 125 140 - -
1.5 V-0 2 3 130 125 140 - -
3.0 V-0 0O 3 130 125 140 - -
CTI: 2 HVTR: 3 D495: 6 IEC BP: -
(r1) Virgin and regrind material up to 50% by weight have the same V-0 flammability

characteristics in the 0.3mm to 3.0mm thickness. No other properties for regrind
have been evaluated.

Report Date: 10/31/2001 Underwriters Laboratories Inc® 268381001

UL94 small-scale test data does not pertain to building materials, furnishings and related
contents. UL 94 small-scale test data is intended solely for determining the flammability of
plastic materials used in components and parts of end-product devices and appliances, where
the acceptability of the combination is determined by ULI.
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FREEPORT RESOURCES ENTERPRISES CORP T

6TH INDUSTRIAL AREA WUSHA, CHANGAN TOWN, DONGGUAN CITY,
GUANGDONG CHINA

Report on the submitted sample said to be CONNECTOR.

Style/ltem No : PLASTIC (PBT BLACK)

Sample Receiving Date : 2006/12/22

Testing Period : 2006/12/22 TO 2006/12/29

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : With reference to IEC 62321, Ed.1 111/54/CDV
Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

(1) Determination of Cadmium by ICP-AES.
(2) Determination of Lead by ICP-AES.

(3) Determination of Mercury by ICP-AES.

(4) Determination of Hexavalent Chromium for non-metallic
samples by UV/Vis Spectrometry.

(5) Determination of PBB and PBDE by GC/MS.

Test Result(s) : Please refer to next page(s).

ned for and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecutTd to the fullest extent of the law.

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
t(886-2) 22993939 (886-2) 2299-3237 www.sgs.com.tw
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FREEPORT RESOURCES ENTERPRISES CORP (R OO A AR A
6TH INDUSTRIAL AREA WUSHA, CHANGAN TOWN, DONGGUAN CITY,
GUANGDONG CHINA

Test results by chemical method (Unit: mg/kg)

Test Item (s): (L\z/l;‘t;roti) Rﬁsellt MDL

Cadmium (Cd) (1) n.d. 2
Lead (Pb) (2 16.2 2
Mercury (Hg) 3) n.d. 2
Hexavalent Chromium (CrVI) by alkaline (4) n.d. 2
extraction

Sum of PBBs n.d. -
Monobromobiphenyl n.d. 5
Dibromobiphenyl n.d. 5
Tribromobiphenyl n.d. 5
Tetrabromobiphenyl n.d. 5
Pentabromobiphenyl n.d. 5
Hexabromobiphenyl n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyl n.d. 5
Nonabromobiphenyl n.d. 5
Decabromobiphenyl n.d. 5
Sum of PBDEs (Mono to Nona) (Note 4) (5) n.d. -
Monobromobiphenyl ether n.d. 5
Dibromobiphenyl ether n.d. 5
Tribromobiphenyl ether n.d. 5
Tetrabromobiphenyl ether n.d. 5
Pentabromobiphenyl ether n.d. 5
Hexabromobiphenyl ether n.d. 5
Heptabromobiphenyl ether n.d. 5
Octabromobiphenyl ether n.d. 5
Nonabromobiphenyl ether n.d. 5
Decabromobiphenyl ether n.d. 5
Sum of PBDEs (Mono to Deca) n.d. -

Test Part Description:
NO.1 : BLACK PLASTIC

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
5. "-" = Not Regulated

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecuted to the fullest extent of the law.
SGS TAIWAN LIMITED T NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237 WWW.SgS.COM.tw
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1) These samples were dissolved totally by pre-conditioning method according to below flow

chart.
2) Name of the person who made measurement: Anren Lee

3) Name of the person in charge of measurement: Daniel Yeh

Method 1: Flow Chart of Digestion for Cd ~ Pb analysis

Cutting / Preparation

v

Sample Measurement (0.5 g)

v

Acid digestion by suitable acid depended on
different sample material (as below table)

v
—‘ Filtration }7

Y

¥ Residue
Solution
v
1) Alkali Fusion
2) HClto dissolve
v
ICP-AES

Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0,
Glass HNOs/HF
Gold, platinum, palladium, ceramic Aqua regia
Silver HNO4
Plastic H,S0O4, H,0,, HNO3, HCI
Others Any acid to total digestion
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** End of Report **
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